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         TÜV Rheinland (GuangDong) Ltd. � No.199 Kezhu Road, Guangzhou Science City � Guangzhou � 510663, P.R. China 
Tel.: +86 20 2839 1888 � Fax: +86 20 2839 1999 � Mail: service-gc@tuv.com � Web: www.tuv.com 

   
Test Report No.:

  : 

 

50212950 001R1 Order No.: 

: 

 

174097298 
 

Client Reference No.: 

: 

 

N/A Order date: 

: 

 

28.12.2018 

Client: 

: 

 

Foshan Dragon Stage Equipment Co., Ltd 
No. 3-2 Hengsan Road, Xiaxi Industrial Zone, Heshun, Lishui Town, 
Nanhai District, Foshan City Guangdong P.R. China 

 
3  

Test item: 

:

 

Double width climb ladder scaffolding, Single width climb ladder scaffolding,  
Double width step-stair scaffolding, Foldable scaffolding 

 
Identification/Type No.: 

/ : 
SDB-1, SDB-2, SDB-3, SDB-4 
 

Order content: 

: 

 

Test report 
 

 

Test specification: 

: 

 

Loading test (according to client’s requirement) 
 

 

 ( ) 
 

Date of receipt: 
: 

 

22.03.2019 

Test sample No.: 

: 

 

174097298 007-010 

Testing period: 

: 

 

22.03.2019 – 23.03.2019 

Place of testing: 

: 

 

Client Factory 
 

Testing laboratory: 
: 

 

TÜV Rheinland (Guangdong) 
Ltd. 

 

Test result*: 

: 

Pass 
 

 

 
 
 
 

Detailed photo documentation  
page 4 and / or appendix to this report 

 

tested by / : 

                                                

  30.06.2020 George Li / Engineer 

reviewed by / : 

 

30.06.2020 Kevin Xie /  Reviewer 

 Date 

 

Name / Position 

 /  

Signature 

 

 Date 

 

Name / Position 

 /  

Signature 

 
 

 

Other / : According to client’s request, only the company name & address of report holder are changed in this report, 
and all the content recorded in the captioned report 50212950 001 is cancelled and now superseded by 50212950 001R1. 

50212950 001

50212950 001R1  
   Condition of the test item at delivery : 

   : 
 

Test item complete and undamaged   
 

 
*Legend:  1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor 
 P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested 

:  1 =  2 =  3 =  4 =  5 =  

 P(ass) =  F(ail) =  N/A =  N/T =  

 
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not 

permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. 
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List of used test equipment 
 

Rev.:01

Test equipment 

 

Equipment No. / ID-No. 

 /  
Next calibration 

 

List of used test equipment could be traceable and provided separately upon request 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Rev.:01

Samples description: Spigot truss 
 

Double width climb ladder scaffolding 
 

Model   SDB-1 

Overall dimensions 
: 

1.35m x 2.0m x 8.0m 

Height of the Low Layer 
 

2.3m 

Height of the Middle Layer 
 

4.6m 

Height of the top Layer 
 

6.9m 

  

Double width step-stair scaffolding 
 

Model   SDB-3 

Overall dimensions 
: 

1.35m x 2.0m x 8.0m 

Height of the Low Layer 
 

2.3m 

Height of the Middle Layer 
 

4.6m 

Height of the top Layer 
 

6.9m 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

Single width climb ladder scaffolding 
 

Model   SDB-2 

Overall dimensions 
: 

3.0m x 0.75m x 8.0m 

Height of the Low Layer 
 

2.3m 

Height of the Middle Layer 
 

4.6m 

Height of the top Layer 
 

6.9m 

Foldable scaffolding 
 

Model   SDB-4 

Overall dimensions 
: 

1.40m x 0.70m x 2.95m 

Height of the Layer 
 

 

2.05m 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Distributed load test: 

 

 
Client’s requirement: 
Check the sample’s damage under specified loads after 10 minutes. The ways in which the load applied are 
distributed placed on the product respectively.  
 

 
10  

 
For Double width climb ladder scaffolding, Single width climb ladder scaffolding, Double width  
step-stair scaffolding, 

 

 
Test method: 
The load was evenly placed on the three layers with different height. The sample was observed to see if it was 
Obviously deformed or damaged. 
 

: 
  

 
Test result:  

Model 

 

Load distribution 

 

Total weight 

 

Test result 

 

SDB-1 
Low layer : 300kg. 
Middle layer : 300kg 
Top layer : 400kg 

1000kg 
No visible deformed or damaged 

 

SDB-2 
Low layer : 300kg. 
Middle layer : 300kg 
Top layer : 400kg 

900kg 
No visible deformed or damaged 

 

SDB-3 
Low layer : 300kg. 
Middle layer : 300kg 
Top layer : 400kg 

1000kg 
No visible deformed or damaged 

 

 
 
 
 
 
 
 
 
 
 
 



 
Produkte 
Products 

 

 
  
 

 

Test Report No.: 50212950 001R1 
 

Page 5 of 9 
 5 of 9 

Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Rev.:01

 
For Foldable scaffolding 

 

 
Test method: 
The load was evenly placed on the layer. The sample was observed to see if it was obviously deformed or  
damaged. 

 
 

 
 
Test result:  

Model 

 

Total weight 

 

Test result 

 

SDB-4 650kg 
No visible deformed or damaged 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Product photo: 

 
SDB-1 

 
SDB-1(in testing) 

         ( ) 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Rev.:01

Product photo: 

 
SDB-2 

 
SDB-2(in testing) 

        ( ) 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Product photo: 

 
SDB-3 

 
SDB-3(in testing) 

           ( ) 
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Clause 
Loading test (according to client’s requirement) 

 
Measuring results - Remarks Evaluation 

 Requirements – Tests /  –   –   

Rev.:01

Product photo: 

 
SDB-4 

 
SDB-4(in testing) 

            ( ) 

 
*** End of test report *** 
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